L. B384 rddl

AMHE SAMPEELL FoEE  Bis
Hrom [ERv]

UM e LD NU L U

REPAIR PARTS

=

i

17

}

.-

39” RIDING MOWER MODEL 3560.82

e, 2
| %J 1 s
L “'55,.«22
Gl 2 S oge ®
f ‘ : »
| 7 5“?“"" :
! 8 1"

Agl hlam 55
e Page 12

ALL UNNUMBEREDR
ITEMS ARE INTERCHMANGE ABLE
Wity OPPOSITE RIDE

i B{
;10 .
. 13 { 17

14

Rot tam d7
Page 12

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS Use of
setvice/replocement parts other
than ariginal cquipimant paris May
void your warranty




IALDSOART @9 Ag +dd12TIATRIESR SREE A ME I
rdenal T oenvile ver (. - A_ULFI(jyl_}Jf‘J{_,r‘jD ANNE [‘“"'\‘MFEE}-‘% e s A et J:;""S’E‘ %%"’D?

. 38" RIDING MOWER MODEL 3560-82

o ALWAYS GIVE THE FOLLOWING INFORMATIQN WHEN DRDERING REPAIA PARTS:
1.The PART NUMSER, 2. The PART NAME, 3 QUANTITY DESIRER. 4, The MODEL NUMBER (As shown on Model Plate)
SEND PART ORDERS AS PER INSTRUCTIONS ON THE FRONT PAGE
YOLR UNIT IS RIGHT HAND (AH] OR LEFT HAND (LM} &5 YOU STAND BEHIND IT
DO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERE
All ropiacemenmt pacte will ba supplied it currant producuen colors o in & neutral eolor
A handling foe is applicable 10 smot parts ordgrs.

Koy Kay
No. t Part No. Doacription No. | Part No. Description
i 122207 | *Screw. Hex Hd, %16 x 3 In. 5O 45602 | Washer, 5216 In.
2 | 5414074 Lacknut, %13 Thd. B1 120229 | *Screw, Mex Hd, 5/18-18 ¢ % In,
3 87167 Brackel, Dack Hanger 52 57220 { Screw, Taptite
4 38825 | "E” Ring 53 54873 | Trough, Ol Drain
5 . 52407 Besring, Ftont Spindia 54 Enging | §See Footnote Below
8 58730 Front Axle Agsambly 65 173083 Screw. Hea Hid, B/16-18 = 3% In.
i 120368 | *Nut, Hex, %-24 Thd BE Engine Part
] 120382 | *Lockwasher, Spiit, % In, b7 5637 Muffiar
8 5238/ Fromt Spindla Assembly (1] 46708 Goasket. Mutflar
10 41108 | Tire, Front 59 57269 | BRelt Guide
i1 §42 | Flaiwasher, % in. 80 57197 | Balt Guide
12 40394 Hub Cap ;3] 1384856 | Siar Washar
;3 38678 | Besnng, Front Wheel 82 50847 | Screw, Taprite, %-16 x 1% In,
4 24167 Vaive Stem 83 57211 Switch
16 29820 Whea! w/8aaring, Front 64 58430 Spacer
Ve 23275 | Ball Joint 65 57333 | Puliey
17 124925 | *Nut, Hex, %-24 Thedl. 86 56431 | Washar, Pilot
18 57194 | Steering Link 87 | 120383 [ *Lockwasher, $plit. 7716 In.
18 87168 | Bail Jaimt BY 181682 | Screw. Hex Hd, 7718 20 x4 In
20 524023 | Shouldaer Bolt. Front Axle Pivot 6% 58432 | Koy
24 122168 | *Screw, Hex Hd, ¥-18 x 1% In, 70 41890 | Shoulder Bolt
gz 29413534 Locknut, ¥-18 Thd. 71 38660 Helt RatainAr
23 6571581 Tla Rod Agrambly 72 35374 Pullay, Idlar
24 52398 | From Spindis Assembly, R.H 73 A107 | Washer, % In !
25 2483 Spring Washer T4 §7202 Idler Arm
28 5613 Steering Whee! 75 45892 Carrizge Bolt, Ad, Hd. %16 x 1% in,
27 466836 | *Ruoll Pin, 4 & 2% In. 76 57204 | Rod, Clutch
7R 87212 Cover, Stearing Shaft 77 §77203 Brake Aad
29 57166 Shafy, Sweering 8 [1-R1-1] Spring, Cluleh
30 | 4B4665 | *Roll Pin, YA x 1% In. 78 271184 | *Keps Nut, 5/16-18 Tha
31 52428 Piron, Steering 80 57217 Bracket, Brake Rod
3z 62405 | Bushing B1 20607 | Shoulger Bolt
az 2226% | Washer, % In. B2 o021 Kay., Woodrufl
4 52382 | Sector Gaar aa 22063 | Retalning Ring
as 52408 Ecewntnic :2 ) 85620 Pulley
38 180177 | *Scraw, Max Hd. ¥2-13 x 1% In, a5 57214 V-Belt
37 55614 | Knob, Gear Shift 86 E4G80 | Stabilizing Brecket
a8 57169 Shift Lever a7 120638 | *Lockwashar, Split, 5/18 tn.
35 57269 | Spacar, Transaxle 88 722007 | *Screw, Hex Hg, 5736-18 » % In,
40 137185 | *Pin, Conter, Yo x 1 In, BB 57164 | Tire, Ruar
al B6348 | Shift Bracket a0 | B7165 | Whaeal Rebr
142 57270 | Brackat, Trangaxle 91 39628 | Key, 3416 23718 x 2\ In.
la3 120380 | *Loekwasher, Split, '4 In. 92 180112 | "Screw, Hex Hd, 5/16-18 x 2% In,
44 | AB4BEG | Scrow, Mex Md, Vi-28x 21n. g3 | 120386 | *Fletwashar, 5/16 In
45 36498 | Sorew. Taptite, B/1G-18 = ¥ In. a4 | Teanenxly | tPreriass b Speed, Model 900
45 | 8413447 Locknut, B/16-18 Thd, 213 42815 Flatwasher, % 0. ,
47 1203583 | Washer, 11/32 In, 96 120706 | Seraw. Hax Hd, %4 - 20 % In.
a8 21682 | Washor, % in. a7 120380 | Lockwasher, Split, % In.
49 61679 Wagher
* *Siandard Hartware tems - May Be Purchased Locally.
tComart Tecurnanh,/ Peerless authorized setvies doaiar for parts and warkanty,

§Contact Engine Manufasiurer’s autherized setvics deater (See Engine Mamuall for parts and warranty,

JORE |



13/

‘12/90A82  B9:8d  +44127972E865

= g

'

39" RIDING MOWER MODEL 3560-82

R IR EZ’fiaFdF‘E:‘I::IUK .

PAGE B3/

'y e LU 0T BNULULS L

ALL UNNUMBERES
ITEME ARD INTERCHANGEABLE
WITH OMPOSITE SIDE

NOTE: ALWAYS USE OQRIGINAL
EQUIPMENT FARIS. Use of
service/repiacement parts other
than original equipmen pars may
vind yOur warr Bnty

— P




g/z2o02 03184
j

3.{9” RIDING MOWER MODEL 36560-82

441279726855

,
il

SRNE Ctll‘ﬂF'E‘;f::‘l_k

e
Key Koy

No. | Purt No. | Dascription tNo. | Part No. Daséription

[ 57218 Serew, Taptite. 5/16-3 x % in 39 86060 Chp, Sas

|2 50888 Gauge, Fual 3z 57170 Fander Assambly

13 49050 Screw, Plastiie, 4-10 x % In. 33 56907 Covar, Spring

. 52073 Hood 34 | 5413447 Locknut, 5/16-18 THs.

[ BE303 | Edpging. Hood 35 57182 | Bracket, Support

] 57159 Laten, Huod 36 120228 | “Screw. Hex HY, B/16-18 x % In.
17 482 Shoulder Bolt 7 122017 | *Serew, Haw Hd, 821698 ¢ 1 In
] 120394 | “Flatwasher, 13/32 In. 38 446363 | *Flatwasher, % In.

I8 53448 Pin. Maood Lateh 3 Wiy Bacal, Cautiam

"o 138538 | Lockwasher, Int. Tooth, §/16 In. 40 556738 Conaaia

i1 54885 Pad, Fuel Tank 41 20884 Relaining Ring

ir2 48812 | Fuel Tank 42 7213 | Spring. Brake Pedal Return
13 45174 Locknut, Wide FI. 5/16-18 Tha. 43 57196 Rod, Braka-Cluich

I1a 56045 | Dash a4 57276 | Food Pan. RH.

118 | 271186 | “Nut. Keps, No. 10-24 Thd. 45 52785 | Pad, Brake Padal

18 50117 Throttle Cantrof 46 52575 Braka Pedal Assambly

7 8OE346 | *Screw. Taptite, '4-20 x ¥ In, 47 67179 Main Frame

18 41008 | Clamp. Euel Line 48 63402 { Grille

19 50118 Tubiting, Fuel Line 49 36148 Stioulder Bult

fzo 56835 | Pad, Hood Top 50 87184 | Bracket, Grille, A.H

121 35291 Screw. Hex Hd. No. 1024 & 14 |n, 51 57165 Bracket1, Gnile, L.H.

122 BHAAA Pad, Hand Side 3] 271190 | "Kepe Mut. %18 Thy.

|23 39488 | xKnob, Throttle Comrol 63 67277 | Foot Pad. L.H.

424 120834 | *Screw. Hox Hd, 5/16-18 x % In. 54 57382 fod, Upstop

125 120638 | *Lackwasher, Spht, 5716 In, :3:3 56361 Braeket, Axie Support

126 20607 | Shouldor Bolt 68 271184 | "Keps Nut. 5/16-18 Tha.
137 58196 Maunting Bracket, Seat 57 88611 Ground Wire

128 E2BEE | Seat BB 43964 | Bracker, Dock Guida Support
29 44811 Berew. Taplie, %.20 x % in, 64 120386 | “Fiatwasher, 5716 In.

{30 57163 | _Spring. Seat 80 57549 | Guide, Roar Deck

*Slanderd Herdwsre ltems - May 8 Purchased Locally, 81 5640 1 Bulkhead
h 62 5424218 Locknue, 44 - 80 Thd
: 83 54808 Spater
84 | 3413534 Locknut, % - 16 Tha,

—13—




312282 B9 Ad
ALREHY ;.r_r«;’&,fl'tg, L. 55
]

LI
T4
~ b
e
i
]
-1
"

2
il
Jt
oo
m

|
i

—=~ 394 RIDING MOWER MODEL 3560-82

L-UL1o01 o0t 20

ARNE CAMPEELL
(AT

4 aea

| NOTE: ALWAYS USE ORIGINAL
| EOUIPMENT PARTS Use of
i gervice /rnplacemant parts othar

than orgnal aquipmant parls may
T owond yout warrantly

AlLL UNNUMBERED
A\TEMSE MAE INTERGHANGEABLE
WITH OPPOSITE BIDE




13412/ 2602 A9: fd +4d1 279726865 AMME D
e HHIY Pt RViLe deri . IPUSL YRy ANNE I'“HMP],B.,Er-LrLf e e L v 4, \:FJ%}:JE - Ef{;}"‘lm?
39" RIDING MOWER MODEL 36560-82
Kay Kay
Np. | Pan No, Doecription No. | Part No. | Dsseription
1 47818 Pin, Clovis 41 57316 Spring. Cluteh
12 E6180 Mnitpin Cotter 42 57326 Clutch Cable
i3 57340 Pivot Bracket 43 57361 Chute Guard
{a 8413447 Logknut, 5718-18 Th 44 52456 Astalner, Cable
3} 57196 Pin. Pivot . 45 57322 Shoulder Bon
I8 20864 | “E" Ring 46 67321 | Spring
7 57327 Lift Support Plate a7 57318 Rewines, Belt
8 120228 | "Scraw, Hex Hd, §/18-18 x % In. 48 8260 Haitpin Couar
9 57328 dolt Guard, LH. Puley 49 120386 Fiatwashar
:0 £6424 | Quill Asay (Inci. Nos. 11-18) 50 67337 Qusnrant
i 51445 | Locknut, Flange | 51 57339 | Cluieh Luever
12 56366 | Flatwasher 52 | 9428215 | Locknut. Y% - 20 Thd.
h3 56290 | Pulley 53 46478 | Grip, Clutch Laver
h4 51449 Spacer 54 57334 Spring, Discharga Chute
] 49662 Bearing 56 57317 Rod, Pivol
he 60818 Spacwr, Tuha 66 120834 | *Screw. Hex Hg, B/16 - 1B x s In
i17 55547 Quill 57 57360 Bracket, Fivot
e 80616 | Dust Shield 68 57607 | Push Nut
s 58425 Saddie & Shalt Assy. 59 122040 | Screw, Hox Hd, 6716 - 18 x 1¥2 In,
20 121222 | “Coiter Pin, 3/32 x % In 60 G717 | Sk Har
121 43320 |, Support, Cable Pulley 61 271184 { *Keps Nut, 5/16 - 18 Tha
122 49332 | Pin, W x 1 in, 62 | 126216 | *Carriage Bolt, 5/16 - 18 x % In
23 | 38296 | Puliey. Nyion 83 { 58874 | Grip. Height Adjust Lever
24 67298 | Vv-8el 84 57329 | Haight Adjust Lever
25 35410 | Spring 65 57324 Serew, Latch
126 57220 Scrow, Taptita [:1:] 995348 Sarpw. Taptile, 4 - 20 2 Y in.
l27 | 87211 | Switch 87 57219 | Spring
28 41482 Ciip, Pross 68 52584 Wheel, Dack
l2a 57320 | Wire Assambly 69 23763 | Wheat Axle
{30 57325 Carriage Bolt, %4 - 18 x 2 In. k("] 57338 Pivot Tubo Assy,
a1 52894 | Pullay, ldler 71 120372 | "Nut, Square, % - 20 Thd.
:32 121084 | *Scraw, Hex Hd, %4 - 20 x 2 In. 72 57313 Lift Cabile
‘33 52695 | Retainer, Balt 73 39404 | Ciavis, Lift Cable
134 27172 Keps Nut % ~ 20 Thd 74 39622 Pin, Clavis
as E7BE1 idtar Arm Agsy. {incl. Nps. 38 & 39) 75 51988 Support, Pivol Tuba
38 | 9413534 Locknut, % - 18 Thd. 76 57046 Mower Dack
137 57323 Shoulder Bolt 77 650634 Sraw, Teptite, 5/16 - 38 » 7 1
.38 41601 Rivet, Brake Pad 78 57299 Blade
|39 414714 Brake Pad 79 2483 Farmed Washet
|40 986416 | “Flatwasher, ¥ In a0 38673 Screw, Hex Hu, 378 - 24 « 1 in

*grandard Hardwara llems - May Be Purchesed Locally.

|
i
1
1
i
i




ARMNE  CAMPEELL

ALh

RED WHITE

ALL UKNUMBERED
IYEME ARL IMTERCHANBEAR F
WATH OPROSITE SIDE

ulu

1y

ALALY

PLACH

RED WHITE

yoLLOW
AED WHITE
o
L]

21,

20 BLACK

YELIOW

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS Use

BLACK

H mowemp——

-

'“"Cr
LTI

WIRING DIAGRAM

Tine diagramwo 1§ de6IGNED 10 e usEl 85 3
wiring diagram

We racomment thet unless you 808 huly
gualifted 16 make reprivs Of NE slec
(el system on this umi, you (aka 11T 3
compeignl rephiemen for such work of

2YJUSIMIE IS
hooked up. engne piocinesl sysidm cen

1f wing ¢ ncorvsetly

\
|
i
|
i
i
i
I
|
|
1
i

_ta—

of servica/replacemeont parts other than original equip: be damaged
MANt DRSS MAY o) YOUT Warfamy
i
Koy Key
No. | Part No. | Dascription No. | Part No. § Dascription
1 39463 | Ammetet 1o 40234 | Battery Rod
2 49643 | Key, Ignition 20 57320 Wire Assambly, Dack Switch
3 48140 Locknut (Switch Pary) FA 42071 Wire Assambly, By-Pass
4 138557 | tockwashar (Switch Part) 22 B2R70 Lens, Hoadlight
] 52583 Switch, Ignition w/ Keys 23 82672 8utb, Headlight
& 49211 Fuse 24 62571 Razel, Hoedligit
7 57626 Wica Harnags Agsambly 25 50868 Serow, Hex Wa. Hd, No. 10-14x% (n.
-] 120375 | *Nut, Hex, %-20 Thd. 26 | 9444215 Locknut, Hen, Y 20 Tha,
a9 120380 | Lockwasher, Split 27 187746 | *Scraw, Hax Hd, %:20 x % In.
10 120392 flatwasher, 4 n. 28 138485 | “Washer, Ext. Shakeprool, 5/16 In.
" 57651 Bracket. Battery Holo-Down 28 120368 | "Nut, Hex, 5/16-24 Thd.
12 271184 | Keps Nut, 6715 « 18 Thd, 0 53718 | Salonwid
12 271172 | *Nu, Keps, %-20 Thd 31 Engine Part
14 65511 Ground Wire 32 54888 flenainer, Wira
(15 40892 | Cap, Battery ke k] 41482 | Wire Clip. Pross
18 52936 | Banery a4 56189 | Load Wire, Headlight
17 1206203 Corrioge Bolt, %4 « 20 % % In,
18 126216 Carrige Ball, 6716 - 16 % % In.
JZRe 8 | ShER
tandard Hardwere ltems . May Be Purchased Lucally ,



